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495 (Report No.): RTN-UN-1905-4004
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Sample Name: Li-ion battery

R B B EB-BRS30ABY

Sample Model: EB-BR830ABY
2 O N VAN 35781 8 - = L/

Consignor: Dongguan Amperex Technology Limited
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Test method and criterion

FERh AR PR T Wit TR ZHER
Sample name Li-ion battery Test category After testing
=] | =]
RIS EB-BR830ABY PRt 2019-05-10
Sample model Accepted date
=} >
FREALeE 3.85V0.92Wh W A 2019-05-16
Sample specification Test start date
=] AN ity
FESEOR(T) A3 IR ZH 2019-06-07
Sample quantity (pcs.) Test end date
ZERAL REEHTRER A A TR A B
RHARUE A Consignor Dong%l\lan impe{ex ‘Tec‘hnolgy Ii,limited]
Consignor Information FFE A Bk ik @h ARAARZE TS LR Toll P 1 5
CorRTETNE e West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
& City, Guangdong Province, P. R. China
& R % AR R &= AL
Manufacturer Name To entrust unit
1) 38 T iy bk 2 e i hk
il & Fi{E R Manufacturer address To entrust unit address
Manufacturer Information >
BT ) LT ,
Telephone Number E-mail
L j
Website
WAFREEAAF IR 15°C -25°C; BRHRE: 45%~75%
Lo s Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
HEmAIMR W R/ /RN IRE A IR
Appearance Silver nylon/Al/PP compound film
B E «RTaiEayaimay T WimbrdEFm»
s . ST/SG/AC.10/11 Rev.6/Amend 1, 38.3
TR 5 LA b e

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

R R BEATE PRED. MR SMERAERS BYIE. dBETEA. SRGIHCR

N I B
,?,U ﬁ.lﬁ H Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
est items 5
Overcharge, Forced discharge
SR, ZHEMTFERAGE CRTEREYEHE T KR MARHETF I
WKL ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 FruE iy EK
Usnclusion The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3
WA 57
Testers Fﬁa% ﬁ&zé&
E LN ) -
- Y & Al ol \'_'
Compiler %\ﬁ’p "‘“ —d L‘ﬂ
W . R
Check [ NES \
ecker = T%c ng}ogy L1m1ted
¥
aaty/ = %g_, St
T S )/
st a%ﬁz.fa. ﬁ?ltﬁ #A \ N ienatrey s
Approval Cai Jingling: Technical Director . '

PREEA: A %% A 09 468 A /o

Guo Jiali: Center Director
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S TER LSS ]
Sample description and description
> ; > =
Sample name Li-ion battery Model
e —£p

Aea R 240mAh FA 3.85V
Rated capacity Nominal voltage

L2 o

Chemical composition

FhER - B

MHA R 7E LR )T

Test charge program

IR BB S AL E R R T H, (0.2Cmin CC to 4.4V, then CV to 0.02Cmin)

R R A

Test using a program

T R 3 R E BRI T IR O B AR UL RLE (1Cmin DC to3V)

TARE in

Test sample image

E1: 1Fm| B2 R
Figure 1: positive Figure 2: negative
NommalVoltage3 85V ==

| Typlcal;

ChargeVoltage 4.4V ==
Rated Capacity240mAh 0.92 wn
e acrty24 .95\

B 3: fRifl

Figure 3: Logo
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. st oy Bl i SR bR HE SR K ——— AL 2 o
| RS 4 e K i e S Witgm | FIEE | g
, , Standard requirement or the clause . Test y
No. Name of test . Test result : Remark
number of standard conclusion
o [ TR AR I SRR |
1 feiy JEE R L FRdETE» iR8% T1; UN Manual of Test and TR 1 (g /
| Altitude simulation Criteria ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appendix 1 Passed
| Test |
! o S o
! W« T E I e A s 0 s A
I B IR T Eie 15178 nAktES A
3 l i J1€ UU‘}W‘ FRHET-J0E» 3845 T2: UN Manual of Test and I)"]"H‘r’a‘ 2 H ﬁ? /
- | Thermal Criteria ST/SG/AC.10/11/Rev.6/ Amend 1, 38.3 See Appcnd{x 2 Passed
| Test:2 -
— A I« Tk te s gmn de sl s 1R A
i == Pas
3 %}LU—JJ FadeT- Wb 445 T3: UN Manual of Test and m‘m‘j’& 3 H ﬁ? /
‘ Vibration Criteria ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 3 Passed
Test 3
WA« otz 5 ks |
I Y Fok ek as
4 | i FRET I B4 T4, UN Manual of Test and DL 2 4 i /
Shock Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 4 Passed
Test 4
AT T IR BT 1« Rk te s ng de it ala B S e
5 | Boerormal FEdET- M A8 TS UN Manual of Test and LB i /
) ; : Criteria ST/SG/AC.10/11/Rev.6 /Amend 1,383 See Appendix 5 Passed
short-circuit Test 3
. ety « oG PRt fmm el aem y
11 R e e A
” B/ FRHE T 388 16, UN Manual of Testand. | JLFHHE 6 erite /
| Crush/Impact Criteria ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 6 Passed
| Test 6
1 e R & e e R U A O S LA e
;| M FRETME> S8 T7; UN Manual of Testand | JLFHFR 7 SR /
" Overcharge Criteria ST/SG/AC. 10/11/Rev.6/Amend 1, 383 See Appendix 7 Passed
- Test 7
? WA O T BRI TS SRga
G ; o i s &
8 . iy FRHET I 184% T8: UN Manual of Test and ml‘”’é‘ 8 g /
| Forced discharge Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 Sce Appcndix 8 Passed
; , Test 8
BN /
Test items
4
PR BRI STES Rk UEe
S T vl N / Post /
s 1 YRS ame
Subcontracted test condition ML code
Subcontracted
Laboratory ikl ) HL 3G /
Address Tel.

Form No.: QF-QSP-LAB-1047-08D
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‘ Jytr | R 5 445 o FE R

{_ No. Name of test items Altitude simulation
— — Al T IR
o FERRA ML Before test Wk e After test A %ﬁ’{'ﬁl? f‘ij ﬁ‘
. _””Jw_ ? Sample s : - i - Mass loss R((:;gisa A
Sample No. sfatus JhE Fr i & Jiigiis T 55t (%) : lest
- m; (g) Ui (V) m;(g) Us (V) () result

GUA3-04968A DI, | FHKSERILHL

OMSOTAS + 004269 leye fully 4.0448 4.380 4.0437 4.379 0.03% 99.98% O

charged

———.
e e | ey 4.0516 4.378 4.0507 4.376 0.02% 99.95% 0

charged

e i 2 2o 1]
GHI43-01068A+DL, | TTRIEAAIL

i e oy | vl 4.0841 4379 4.0837 4377 0.01% 99.95% 0
o ' charged
3 0l068A+DL. | HERSERIE
OMeoTAS Gosi0r | teve fll 40795 | 4379 4.0782 4.377 0.03% | 99.95% | O
‘ B -  charged
[ , KA L
R | e 4.0587 4380 4.0582 4378 0.01% 99.95% 0
A S - .
| GiHa3-04¢ 25 sl
e | woetly | 4.0237 4.385 4.0231 4.384 001% | 99.98% | O
o - . charged
e oL | B R
B oy | 2sese fully 4.0527 4.386 4.0523 4385 0.01% | 99.98% 0
| ) - B charped

oreasnyy | 25 RIEAAEH
e | Hseyatilly 4.0272 4384 40272 4382 0.00% 99.95% 0

charged

} e

G e 25 Wi
L GHA3-04968A DI A TREE N R
 GMS07AS 003300 25¢ye fully 4.0277 4,384 4.0273 4,383 0.01% 99.98% O

charged

—— o | 25 keeeAl |
| S DGRADN | ascye ully 4.0538 4384 4.0531 4382 0.02% 99.95% 0

charged

PRTE

FE: Ltk V-HEGOD-REA RS Pl O-Joilbils, JCHFR, JOMRR, JEmE, JokE .
| Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no firc.
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7 ) WA 5 2458 i TS
No. Name of test items Thermal test o
FE SR A AT Before test M e After test R A | R
e B4 L HITAA R bt B Il . pEnl
FEM G Samole . o Residual ghRL
SampleNo. | 7P Bt | JRRLIE | R | JRRRLE | o OCV | Test
- m@ | UM | omE | LM (%) | result
GH43-04968A D1, | TTRIER AL . . " "
L OMSOTAS 004269 leye fully 4.0437 4.379 4.0422 4,295 0.04% 98.08% O
s A A St
S oo | syl 4.0507 4.376 4.0494 4.286 0.03% | 97.94% 0
S charged
e — kAT
s Iesm I | Teve iy 4.0837 4377 4.0819 4.287 0.04% | 97.94% | O
. "” - charged
o itk Al
| e vy | Teve full 4.0782 4.377 4.0780 4.288 0.00% | 9797% | O
N ) charged
TR A e Al
MSiTasionsgs | levemull 4.0582 4378 4.0569 4286 0.03% 97.90% O
T . _l_ | chaged
| e | 25 RRAenn
| SDIRBAI L | Taseyeruly | 4.0231 4.384 4.0222 4.308 0.02% | 9827% | O
R 77] charged
. ’ : 25 e A il
ey | 2scxefully | 4.0523 4385 4.0516 4.309 0.02% | 98.27% 0
' St = charged
e, | AR
Tains | sty 4.0272 4382 4.0263 4299 0.02% 98.11% 0
B charged
| ity | DR
g | 25cve fully 4.0273 4383 4.0257 4.306 0.04% | 9824% 0
R o charged
. _ ‘ 25 oA el
| GUMS-BU0GRADL | = O 40531 4382 4.0524 4305 0.02% 98.24% 0

OM30TAS 004599

BL b4t

charged

FE LA V-HEZ G DM R F-lG O-Jgilbhe, JeHFR, Jofifik, o, oK.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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I ; WORSH 45 | #Ra
No. B ~ Name of test items Vibration
I CW dgcb)E | DA
oy | FRRA | BOATE Beforetest | WRUR Afertest | gy | FAGIE | W
Fiah g4 Samplo P Residual #h L
SampleNo. | S0P Bl | JREWE | R | JFERLE | ) OCV | Test
, my () Ui (V) m; (g) Uz (V) (%) | result
i e Mk
SHE-DIGRBL | sl 4.0422 4.295 4.0430 4.294 0.02% | 99.98% 0
o ' - charged |
(— | FKsER o
e | Teve fully 4.0494 4.286 4.0497 4,285 -0.01% 99.98% 0
RS charged
P
GHDDGRRADL | ™eyeniy 4.0819 4287 4.0827 4.286 0.02% | 99.98% 0
o R : charged
8 P HK e S
GB-0GA DL T Ty | 40780 | 4288 | 40784 | 4286 | 0.01% | 99.95% | O
o o charged
— ‘ TR L
GHISIRGRADE | royimty 4.0569 4.286 4.0559 4284 0.02% 99.95% 0
o Co charged
s 25 Ktk iol
U e | Zewnln 4.0222 4.308 4.0228 4307 0.01% | 99.98% 0
i T )7 charged
[ 25 g Ao
OO oy | 25eye fully 4.0516 4309 4.0514 4308 0.00% 99.98% 0
E o o ~ charged
p—— Fiud | 25 e fil
pL e | ey 4.0263 4.299 4.0265 4.298 0.00% 99.98% 0
o o | charged
s _ 25 Poe A gel
s | 2sovehils 4.0257 4306 4.0261 4305 20.01% | 99.98% 0
o 7 7’_ charged
———— 25 e
CIS-0A96BADS | 250ye ully 4.0524 4305 4.0521 4.304 0.01% | 99.98% 0
SR = ; charged

BAFaTE

e Lt V-HEAG DA R-ESY;

& no firc.

F-iks O-Joiitih, JCHR, Jofk, JCmR, JokX.

Note: L-l.eakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
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R " B H 44 il
i No. Name of test items Shock
e N Ao - A
o Bl IR A AT Before test WA After test R FAE | WA
Fehhawsr . I‘C‘-* Ma;s ot Residual gy
Sample No. \‘;alﬁs it I HLE Jii it T8 L %) ) ocv Test
| I m, (g) U, (V) m; (g) Us (V) (%) result
GHA3-04968A DL | 1TRFEETIL . A -
A i | ey 4.0430 4,294 4.0431 4293 0.00% 99.98% 0
na ’)C :
ooesn L | KR
e o | Teve tully 4.0497 4.285 4,0500 4.285 0.01% | 10000% | O
| ' ~ | charged
—— e A
Lo fee il 4.0827 4.286 4.0828 4.286 0.00% | 100.00% | O
| - charge
s : ik Jo
o ng ool | Teye fully 4.0784 4.286 4.0785 4.286 0.00% | 100.00% | O
i : charged
| GHA3-04068A DI, | TTIRKGERTIL
I OM30TASH005108 leye fully 40559 4,284 4,0554 4,284 0.01% 100.00% 0
| - | charged
| et ta068 AL 25 oG I
| RESATL | Cohenny | 0238 4.307 4.0228 4.307 0.00% | 100.00% | O
S T charged
N e
o na O | 2seve fully 4.0514 4.308 4.0514 4.307 0.00% | 99.98% 0
R charged
N 25 Wog A I
| GLAS-OI6BATEL | “oseyerily | 4.0265 4.298 4.0265 4.298 0.00% | 100.00% | O
} o [; T charged
[P —— 25 el g
oy | 2soyetally | 4.0261 4.305 4.0258 4.303 0.01% | 100.00% | O
o co charged
_ye— 25 Wophfels
HL3-DAdasA B | 7 o Al 4.0521 4.304 4.0521 4303 0.00% 99.98% 0

OMSOTAS 004599

RA BZEI

charged

?

s LAl VARG DAIRMAS R-BERG F-RJG O-TGillth, JoHE, Jofik, o, JoiK.

| Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no [ire.
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i S WIS AR | Sk

No. | ~ Name of test items External short circuit

W R AT d g k2 o .
‘ stijﬁ}.ﬁzi Sej:i;;j}s\t;us Wl g:te”(‘?é));é';g;rature ?g?rii Riizrk
li;i43;7°;zfzsf:g;_g === : ,
ONSITASAO0TS | 1 ly st 0 ,
| %’iiléfi‘f"i&&?é aiiai 39 0 /
o | mm 0 ,
| OMSOTAS-00SH08 | 1ev by 363 0 /
ff\iiii’fff‘fiﬁi 56 | 230 iy chmd 3. 0 /
e | e 0 ,
Qagsnch | e : ,
o S, : /
Batn Zu : ,

ARSI

OV DA R-BER K-k O-JEHA, TR, JERK.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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2
No.

AT H 4455

Name of test items

B
Crush

1
i RA A O
j FEM 2R T
|

Sample No.

FER S

Sample status

(C)

FE At AT e v 9

Max. External Temperature

i 4 e
Test result

Saghd

Remark

Y 139162V2D8A

Y139162V3A28

| Y139162V3BB6

YI139162V3FAG6

} - I =

Y139162V726B

Ik 0%t
leve 50% capacity

@]

M ik S0%%¢ht
Teve 50% capacity

ITH S0 AE
leye 50% capacity

I SO% % it
leye 50% capacity

TR S0P E
leye 50% capacity

*[ S
| Y 139162V332A

I Y 139162V706F

25 Ik S0%%HE
25¢ye 50% capacity

25 I 30%FEE
25¢ye 50% capacity

Y139162V6050

25 K 50%%Eht
25cye 50% capacity

239

Y139162V6597

25 ik S0%ZEhE
25cye 50% capacity

24.1

Y139162V43D1B

VLR

25 I 50%%E L
25¢ye 50% capacity

9]
wn
[95]

W DK Rl O-JRME, ToRKe

| Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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T e , W ]
J7 7 URElNE Ry i 1T
No. - Name of test items Overcharge
ARG FEAIRAS A 4G R igas
i Sample No. Sample status "Test result Remark
- GHA3-04968A+DL e e 0 /
1 OMS07AS+007033 leye fully charged
} GHA3-04968 A+DL RV i L1 0 /
I OMS0TAS+H005324 Leve fully charged
GI3-04968 A1 DI IrisE A fil 0 /
OMS07AS +0026064 leye fully charged
CGHAZ-01968A DI e foil 8] /
OM30T7AS+002728 leye fully charged
- GHA3-04968A DL 25 WatefE 0 /
OMS0T7TAS+002668 25¢yc fully charged
GHA3-04968 A+DI. 25 WHe A A " 0] J
OM307AS +006960 25cye fully charged
1‘ GHA3-04968 A+ DL 25 e 0 /
OM30TAS 1002724 25¢ye fully charged
GHAZ-04968A+ DL 25 Iog s o /

| OMSOTASH 003350

BL RSN

25cye fully charged

| DA

Ffks O-JCfitE, JoiK.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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J7 g DI H 24 FR b s
No. Name of test items Forced discharge
FER S FEMARAS WA, igan
Sample No. | Samplc status Test result Remark

PTECEAION

¢ T AQ
| Y139162V3A8D leye fully discharged O /
Y139162V2CED R R 0 /
| leve fully discharged
} 5 ; MR AT oL
- YI39162V65TA leye fully discharged 0 /
vi3oleavesse | | KR 0 /
cve fully discharged
vizgleaveoan | EGEEICL 0 /
cve fully discharged
vi39162v373R | | TR 0 f
cye fully discharged
Yisoltgavesgy | | EHedsR 0 /
cye fully discharged
| YisoteaviaEc | | HmSME 0 /
cye fully discharged
Y139162V66B8 S 0 /
leye fully discharged
Y139162V6414 FpRaE e e /
Teye fully discharged
Yi39i6avaBle | , 20 WsEdmd 0 /
25cyce [ully discharged
- A ! 25 WHE AL
Y139162V3B0B 25cyc fully discharged O /
S sz A
v139162vargy | 2 aaml 0 /
25c¢yce fully discharged
Y139162V4581 Bl bl 0 /
25cye fully discharged
§ Witz A
Y139162v3s3p |, 2 Hoeki 0 /
25cye fully discharged
VIIOUEIVACRE | > Dot 0 /
Seye [ully discharged
” s 25 gL
Y139162V3B88 25eyc fully discharged O /
vi39162vall3 | 2 WERHA 0 /
25cve fully discharged
20 a 25 Hf\’)t‘/l\j‘ﬂ i'ﬁ.
Y139162V3808 25cye fully discharged O /
Y139162V3995 S 0 4

25c¢yc fully discharged

e D-fipde

Pk O-JCfik, Jofk.

| Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement
L. Kb DG AR A8 o T JGAK
The test report is invalid if not affixed the official seal of the laboratory to it.

N a1 E i SER L v &

2

The test report is invalid if it is blotted out.
3. JERERFTCA UGN, DOS Tk AR anATR
The conclusion of the consignation test is only valid for the provided sample.

A RPAGIN L S ATAT R, B TR T 2 R TR A IS A S o

Objections to the test report must be submitted to ATL Central Lab within 15 days.

wn

o R ARLE A S, AR
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

| ,Jw’fj,fﬁn‘édmﬂfxﬁ SR A L
| Dong guan Amperex Technology Limited Central Lab
kﬁ TR A8 ASSETTAA LIRS b Tl Y g% 1 5
| /\ddr_: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
j Guangdong Province, P. R. China
‘ LG Tel. : +86-0769-88989149

LT Fax.: +86-0769-88989483

Ml Website : www.atlbattery.com




